Lecture Notes in Civil Engineering

Kunwar D. Yadav

- NamrataD. Jariwala

Amit Kumar
Alok Sinha Editors

Recent Advances
in Sustainable
ENG
Management
Practices

Proceedings of SWMP 2023

@ Springer



Lecture Notes in Civil Engineering

Volume 430

Series Editors
Marco di Prisco, Politecnico di Milano, Milano, Italy

Sheng-Hong Chen, School of Water Resources and Hydropower Engineering,
Wuhan University, Wuhan, China

Ioannis Vayas, Institute of Steel Structures, National Technical University of
Athens, Athens, Greece

Sanjay Kumar Shukla, School of Engineering, Edith Cowan University, Joondalup,
WA, Australia

Anuj Sharma, Towa State University, Ames, [A, USA

Nagesh Kumar, Department of Civil Engineering, Indian Institute of Science
[...]
Front Environ Sci Eng 12(6):1-12. https://doi.org/10.1007/s11783-018-1044-9

Mir S, Dhawan N (2022) A comprehensive review on the recycling of discarded printed circuit
boards for resource recovery. Resour, Conserv Recycl 178(September 2021):106027. https://
doi.org/10.1016/j.resconrec.2021.106027


http://ewastemonitor.info/
http://ewastemonitor.info/
https://doi.org/10.1021/acssuschemeng.7b03282
https://doi.org/10.1021/acssuschemeng.7b03282
https://ewastemonitor.info/wp-content/uploads/2022/06/Global-TBM_webversion_june_2_pages.pdf
https://ewastemonitor.info/wp-content/uploads/2022/06/Global-TBM_webversion_june_2_pages.pdf
https://doi.org/10.1016/j.envres.2018.03.002
https://doi.org/10.1016/j.wasman.2022.04.011
https://doi.org/10.1016/j.seppur.2022.120773
https://doi.org/10.1016/j.seppur.2022.120773
https://doi.org/10.1016/j.mineng.2011.09.019
https://doi.org/10.1016/j.mineng.2011.09.019
https://doi.org/10.5772/61569
https://doi.org/10.1007/PL00013347
https://www.pvh.com/-/media/Files/pvh/investor-relations/PVH-Annual-Report-2020.pdf
https://www.pvh.com/-/media/Files/pvh/investor-relations/PVH-Annual-Report-2020.pdf
https://doi.org/10.1016/j.clema.2021.100013
https://doi.org/10.1016/j.clema.2021.100013
https://doi.org/10.1016/j.envc.2022.100507
https://doi.org/10.1016/j.jenvman.2021.112373
https://doi.org/10.1016/j.jclepro.2021.129836
https://doi.org/10.1016/j.jenvman.2022.115887
https://doi.org/10.1016/j.jenvman.2022.115887
https://doi.org/10.1016/j.jclepro.2019.118690
https://doi.org/10.1016/j.jclepro.2019.118690
https://doi.org/10.1016/j.scitotenv.2009.09.044
https://doi.org/10.1007/s11783-018-1044-9
https://doi.org/10.1016/j.resconrec.2021.106027
https://doi.org/10.1016/j.resconrec.2021.106027

116

33.

34.

35.

36.

37.

38.

39.

40.

41.

U. P. Sarvaiya et al.

Panda R, Pant KK, Bhaskar T (2021) Efficient extraction of metals from thermally treated waste
printed circuit boards using solid state chlorination: statistical modeling and optimization. J
Clean Prod 313(January):127950. https://doi.org/10.1016/j.jclepro.2021.127950

Shittu OS, Williams ID, Shaw PJ (2021) Global e-waste management: can WEEE make a
difference ? A review of e-waste trends, legislation, contemporary issues and future challenges.
Waste Manag 120:549-563. https://doi.org/10.1016/j.wasman.2020.10.016

Yang WD, Sun Q, Ni HG (2021) Cost-benefit analysis of metal recovery from e-waste: impli-
cations for international policy. Waste Manag 123(January):42—47. https://doi.org/10.1016/j.
wasman.2021.01.023

Ilankoon IMSK, Ghorbani Y, Chong MN, Herath G, Moyo T, Petersen J (2018) E-waste in
the international context—a review of trade flows, regulations, hazards, waste management
strategies and technologies for value recovery. Waste Manag 82:258-275. https://doi.org/10.
1016/j.wasman.2018.10.018

Sapinov RV, Sadenova MA, Kulenova NA, Oleinikova NV (2020) Improving hydrometallur-
gical methods for processing tin-containing electronic waste. Chem Eng Trans 81:1021-1026.
https://doi.org/10.3303/CET2081171

Rena, Yadav S, Patel S, Killedar DJ, Kumar S, Kumar R (2022) Eco-innovations and sustain-
ability in solid waste management: an Indian upfront in technological, organizational, start-
ups and financial framework. J Environ Manag 302(PA):113953. https://doi.org/10.1016/j.jen
vman.2021.113953

Arya S, Kumar S (2020a) Bioleaching: urban mining option to curb the menace of E-waste
challenge. Bioengineered 11(01):640-660. https://doi.org/10.1080/21655979.2020.1775988
Awasthi AK, Li J (2017) Management of electrical and electronic waste: a comparative eval-
uation of China and India. Renew Sustain Energy Rev 76:434—-447. https://doi.org/10.1016/j.
rser.2017.02.067

Chakraborty SC, Qamruzzaman M, Zaman MWU, Alam MM, Hossain MD, Pramanik BK,
Nguyen LN, Nghiem LD, Ahmed MF, Zhou JL, Mondal MIH, Hossain MA, Johir MAH,
Ahmed MB, Sithi JA, Zargar M, Moni MA (2022) Metals in e-waste: occurrence, fate, impacts
and remediation technologies. Process Saf Environ Prot 162:230-252. https://doi.org/10.1016/
j-psep.2022.04.011


https://doi.org/10.1016/j.jclepro.2021.127950
https://doi.org/10.1016/j.wasman.2020.10.016
https://doi.org/10.1016/j.wasman.2021.01.023
https://doi.org/10.1016/j.wasman.2021.01.023
https://doi.org/10.1016/j.wasman.2018.10.018
https://doi.org/10.1016/j.wasman.2018.10.018
https://doi.org/10.3303/CET2081171
https://doi.org/10.1016/j.jenvman.2021.113953
https://doi.org/10.1016/j.jenvman.2021.113953
https://doi.org/10.1080/21655979.2020.1775988
https://doi.org/10.1016/j.rser.2017.02.067
https://doi.org/10.1016/j.rser.2017.02.067
https://doi.org/10.1016/j.psep.2022.04.011
https://doi.org/10.1016/j.psep.2022.04.011

Evaluating Efficiency of Sewage )
Treatment Plant at Hamirpur: A Case L
Study

Bharti and Dharmendra

Abstract Wastewater typically encloses liquid and solid for agricultural, domestic,
and commercial purposes. More than 3/4th of the supplied water comes back as
wastewater possessing potential health hazards. To encounter this issue various
wastewater treatment plants have been constructed. The efficient operation of
wastewater treatment plants (WWTP) is the key to ensuring an eco-friendly and
sustainable environment. The effectiveness of wastewater treatment plants is a crucial
component of any region’s effort to create a sustainable and environmentally friendly
environment. A case study was conducted in Hamirpur with different zone categories
such as zone 1, zone 2, zone 3, and NITH to determine the efficiency of wastew-
ater treatment plants. The present case study aims to determine the effectiveness of
wastewater treatment plants by comparing the samples collected at the inlet and outlet
of several treatment plants. In addition, a model test will be conducted to examine the
parameters of a wastewater sample in the lab and compare them to the actual param-
eters taken at the wastewater treatment plant. This will give us an understanding of
the variation in results. The variables for the laboratory model test will be PH, DO,
TSS, BOD, and COD. Finally, a cost analysis will be conducted for each treatment
plant based on the area treated.

Keywords Wastewater - Parameters - Efficiencies

Bharti (<)

Environment Engineering, Department of Civil Engineering, National Institute of Technology
Hamirpur, Hamirpur 177005, India

e-mail: 21mce404 @nith.ac.in

Dharmendra

Department of Civil Engineering, National Institute of Technology Hamirpur, Hamirpur 177005,
India

e-mail: djha@nith.ac.in

© The Author(s), under exclusive license to Springer Nature Singapore Pte Ltd. 2024 117
K. D. Yadav et al. (eds.), Recent Advances in Sustainable Waste Management Practices,
Lecture Notes in Civil Engineering 430, https://doi.org/10.1007/978-981-99-4186-5_9


http://crossmark.crossref.org/dialog/?doi=10.1007/978-981-99-4186-5_9&domain=pdf
mailto:21mce404@nith.ac.in
mailto:djha@nith.ac.in
https://doi.org/10.1007/978-981-99-4186-5_9

118 Bharti and Dharmendra

1 Introduction

Sewage comprises home wastewater, industrial wastewater that has undergone treat-
ment or not, rainwater, and urban runoff, is the wastewater generated by a population.
It is not known that sand and other coarse particles constitute sewage components
(paper, bottles, etc.). They are brought to a treatment plant by water and treated like
solid waste their Sewage flow rate and composition vary greatly from location to
location depending on several factors, including water use, climate, social activity,
the type and number of local companies, and sewer system characteristics. Waste is
made up of human waste and water; the main pollutants include suspended parti-
cles, soluble organic compounds, and fecal pathogenic bacteria. Among the various
contaminants discovered in sewage include pesticides, heavy metals, trace elements,
detergents, solvents, and other strange chemicals. Examples include drugs, antibi-
otics, and hormones. Water, food, and energy security issues are becoming a major
problem for both India and the rest of the world. Most river basins in India and around
the world are dry or closed, resulting in moderate to severe water shortages brought on
simultaneously by the consequences of expanding agriculture, industry, and urban-
ization. Demand management and increased water use efficiency could help to meet
the demand for fresh water. Water that is of poor quality and wastewater are having an
increasing impact. Sewage, sometimes called home wastewater or municipal wastew-
ater, is one sort of wastewater created by a population. It can be described by its flow
velocity or volume, physical condition, harmful chemical components, and bacterial
status (which species and quantities are present). Most of it comprises the grey and
black toilet flushing water and the human waste it flushes [1]. Prerna et al. [2] Using
different technologies, conducted a comparison study of Chandigarh’s three current
sewage treatment facilities. According to the author, Chandigarh has a well-designed
and constructed sewage network for the transportation of home wastewater produced
by the treatment facilities. The systems being compared include the Up Flow Anaer-
obic Sludge Blanket (UASB), Activated Sludge Process, and Moving Bed Biofilm
Reactor (MBBR). The findings showed that the effluent parameters of the STP with
MBBR technology were within acceptable ranges and that the effluent water was
utilized for irrigation in Chandigarh’s numerous sector gardens [2].

Prachi and Sameer [3] An investigation on the Sequential Batch Reactor (SBR)
technology at the Kalyan, Thane, led to a 25 MLD home wastewater treatment facility.
While effluent is being discharged into the Ulhas River, the effluent parameters are
being monitored. The STP was investigated over a three-month period. To learn more
about the STP, a questionnaire was distributed on-site. A total of 36 samples were
evaluated. The entrance, circulation chamber, and outflow all provided test sample
collections. According to the results, BOD removal efficiency is 96%, TSS removal
efficiency is 92.74%, total nitrogen removal efficiency is 75.67%, and phosphate
removal efficiency is 71.79%. The author concluded that the regular maintenance of
the aeration equipment was the cause of the better elimination efficiency [4].

Marcucci and Tognotti showed that using an activated carbon filter to reduce COD
is more successful when using ozonation. Using UF makes the process of eliminating



Evaluating Efficiency of Sewage Treatment Plant at Hamirpur: A Case ... 119

microorganisms more efficient. However, yellowish-coloured effluent removed by
ozonation may be removed by UF.

Kumar et al. [5] Two treatment facilities in Bangalore City employing activated
sludge techniques were identified. Wastewater treatment facilities are designed to
remove from wastewater the organic and inorganic components that are harmful to
the environment and human health. According to the findings, in relation to BOD,
COD, and TSS, Total dissolved solids could not be handled by any treatment plants.
The TDSS gave the order to shut down both plants [5].

[\S)

Methodology

Visit at different treatment plants Zone-1, Zone-1I, Zone-III & NITH.
Wastewater sample collection.

Analysis of parameters:

At inlet

At outlet

Monthly testing of wastewater samples such as pH, TSS, BOD, and DO of different
units of sewage treatment plants.

e For analysis purposes, the wastewater treatment plant facility outside the NIT
Hamirpur campus’ latitude is 31.708 and longitude coordinates 76.5273 (Figs. 1
and 2).

3 Material

To carry out the experiment, composite samples from the treatment plant unit were
required, including effluent from secondary clarifiers as well as influent to the treat-
ment plant and effluent from an aeration tank (which was referred to as influent of
the treatment plant). The samples were examined using the APHA, AWWA, and
WCF 1998 Standard Methods. The physical, chemical, and biological characteris-
tics of the effluent were all covered by the secondary parameters MLSS and SVI.
The main variables were pH, temperature, total suspended solids (TSS), dissolved
oxygen (DO), 5-day biochemical oxygen demand (BODS), and chemical oxygen
demand (COD). The pH was determined using a pH meter.

3.1 pH

The pH of the solution describes the hydrogen ion’s actions where it is the reciprocal
logarithmic of concentration of the ions in hydrogen. A digital pH meter is used to
calculate the pH of the sample at STP. Using pH paper or a colour comparison with



120 Bharti and Dharmendra

Fig. 2 NIT Hamirpur WWTP site



Evaluating Efficiency of Sewage Treatment Plant at Hamirpur: A Case ... 121

different indicators like methyl orange, phenol red, methyl violet, methyl red, etc.,
the course of action is assessed.

3.2 Techniques for Identifying Solids in a Wastewater Sample

The sample is evaporated and dried in an oven at a specified temperature (103—
105 °C), leaving behind the solid. The phrase includes non-volatile (inorganic),
volatile (organic), no filterable, and filterable substances. Overall for Solids Before
evaporation, the provided sample is filtered to extract the dissolved solids [6]. Residue
in suspension is filtered out and collected. The remaining portion of the evaporated
sample is represented by the fixed residue following hourly combustion (total solids).
This can be achieved by evaporating dishes made of glass, silica, and porcelain, as
well as drying them in the oven.

4 Explanation of the Research Area

The study’s selected area for the domestic sewage treatment plant is NH3 Hamirpur,
which is outside of the NIT Hamirpur campus. The sewage treatment plant can
handle 0.27 MLD, 3.13 MLD, 1.35 MLD, and 0.67 MLD at NITH, Zone-I, Zone-II
and Zone-III respectively. The treatment plant’s inlet and outlet are where the sample
is taken. Testing was conducted for about six months on a weekly basis (Jan-June).

4.1 Month-Wise Data Analysis of WWTP

Weekly wastewater samples from the treatment facility were taken, analysed, and
compared. As seen in the table below, trends reveal declining pH, TSS, BOD, COD,
and rising DO levels [7].

4.2 Displaying the Average Value of Different Parameters
Before and After Treatment

See the Figs. 3,4,5,6,7,8,9,10, 11, 12 and 13.



122 Bharti and Dharmendra

350
300 w
250 [[~=
200
150
100
50
Month Jan Feb Mar Apr May Jun
—— Series | 0 308 298 235 298 245 260
L Y 0 253 218 253 210 222 215
Series3 0 249 225 190 215 218 205
Series4 0 313 260 210 208 225 255
s Series | s Series2 Series3 Series4

Fig.3 TSS Avg. monthly variation before treatment (Series 1, Series 2, Series 3, Series 4
representing here Zone-I, Zone-1I, Zone-11I, NITH)

TSS Avg. Monthly Variation After Treat-

TSS(mg/1)
IN o )

2
Month Jan Feb Mar Apr May Jun
s Secrics ] 0 16 15 14 15 12 13
s SeriCs2 0 16 15 14 15 13 14
Series3 0 14 13 12 15 13 14
Series4 0 15 16 13 15 14 16
mem= Series] === Series2 Series3 Series4

Fig. 4 TSS Avg. monthly variation after treatment (Series 1, Series 2, Series 3, Series 4 representing
here Zone-I, Zone-II, Zone-III, NITH)



Evaluating Efficiency of Sewage Treatment Plant at Hamirpur: A Case ... 123

10
9
3 —
7
6
5
T 4
3
2
1
0
Month Jan Feb Mar Apr May Jun
= Series] 0 8.46 8.35 8.45 8.35 8.41 8.32
e Series2 () 8.37 8.3 8.53 8.39 8.47 8.4
Series3 () 8.58 8.66 8.48 8.33 8.48 8.35
e Seriesd () 8.1 8.2 8.48 8.4 8.58 8.32
s Series| === Series2 Series3 s Series4

Fig. 5 pH Avg. monthly variation before treatment (Series 1, Series 2, Series 3, Series 4 representing
here Zone-I, Zone-II, Zone-III, NITH)

8.4
8.2
8
- 7.8 ~, "/\__ —
E 7o -
2 4
2 5
Q .
= 7
6.8
6.6
6.4 Jan Feb Mar Apr May Jun
w7, 0ne-1 7.54 7.92 7.87 8.05 8.09 8.06
s 7 0n€-11 7.9 8.04 8.16 8.02 7.09 8.05
Zone-111 8.1 7.79 8.13 7.93 7.93 7.85
NIT 7.86 7.94 8.03 7.98 7.94 7.89

7 0ne-] = Zone-1I Zone-1I1 NIT

Fig. 6 pH Avg. monthly variation after treatment



124

200
180
160
140
120
100
80
60
40

e 7 0018-]

s 7 0NE-11
Zone-I11
NIT

Fig. 7 BOD Avg. monthly variation before treatment

12
10
8
SO
£
8 4
m
2
0

F— Zone-1

s Zone-11
Zone-II1